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H47{5 8B Company information

R R)E R F MBI R A S LG Chem(Nanjing) I&E Materials Co.,Ltd
FALEfr I SRR TT R X B 17 %5 NO 17 HENGYT RD NANJING ECONOMICAL &
G TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@lgchem.com www.lgchem.com
P 5K B P BR A F] Nan Jing Nexcon Electronics Co.,Ltd
FA R AT BORTIT R X AR B A8 JJAI % 11 5 No.11, Daogianghe Road, Economic &
b =i Technical Development Zone East Side, Qixia Area, Nanjing City, Jiangsu Province,
Manufacturer China
15895891460 caolijun132x@nexcontech.net 22{;://www.nexcontech.c
FEWFEFER)E BB TMEARAR LG Chem(Nanjing) I&E Materials Co.,Ltd
S h) B 2B AR TT R X fHIE# 17 % NO 17 HENGYI RD NANJING ECONOMICAL &
Test lab TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@]lgchem.com www.lgchem.com
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Type Original tested type
PR HLHE (V) 76 U TYP.4610mAh
Nominal voltage ] Capacity/energy | 35Wh/MIN.4400mAh 34Wh
ik B 7 F S A  HSE(g) /
Description Rechargeable Li-ion battery Li content ;
B ko) e S R BRI
Mass - Appearance black,plastic film shell
~ WA{E S Testinformation
AR 0 WRE
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Original test report No. QDI-161122-B-L16L2FBY Date of test report SUGG 10
BREE TRtz @it R
WA )28 38.3 & UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/11/Rev.5/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1&Amend.2
of Tests and Criteria 38.3
T.1 v FEAAL A T.2 i B A
Altitude simulation At Passed Thermal test At Passed
T.3 B N T4 il A
Vibration At Passed Shock A1t Passed
T.5 Sh % A T.6 it "
External short circuit At Passed Crush Fri Passed
T.7 S Exe " T.8 sl iU A
Overcharge & Passed Forced discharge At Passed
38.3.3 () / 38.3.3 (g) /
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Zip ST/SG/AC.10/11/Rev.5/Amend.1&Amend.2 38.3 #r#EESK . The tested samples meet.the
o requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteriaf.
ST/SG/AC.10/11/Rev.5/Amend.1&Amend.2 38.3 R
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HR 4% Title L] ed date
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